Model No. 03876

Form No. 3355-266 Rev A

Rear Roller Brush Kit
Reelmaster® 5500D, 6500D and 6700D

Installation Instructions

LTl 1t is recommended that the Rear Roller

Brush Kit only be used when cutting in the height of cut
range of 3/8” to 7/8”.
Rear Roller Brush Kit may be used on the following:

e Models 03860, 03861 & 03862 RMS55/6000 Cutting
Units.
e All RM5500 Traction Units.

e  Models 03806, 03807 & 03808 RM65/6700 Traction
Units.

Do NOT use the Rear Roller Brush Kit on the

following:

e Models 03800 to 03805 RM65/6700 Traction Units.

The clip ace (reel speed sensors) function will no longer

operate and damage to the cutting units may occur.
Loose Parts

Description Quantity
Main roller brush housing 1
Flange bolts M10-1.5 x 30mm 2
(For serial numbers 200000001 thru
220000791)
Flange bolts 3/8-16 1-1/4” 1g. 2

(For serial numbers 220000792 & Up)

Threaded round spacer
Bolt 3/8-16 x 17 1g.

Grease fitting—90 degree

Pivot plate assembly
Bolts 5/16-18 x 5/8” 1g.

Roller brush assembly
Key
Bolt 5/16-18 x 17 1g.
Flange nut-5/16

Excluder seal

Pulley
Flange bolt-5/16 x 5/8” 1g.

Belt

Belt cover
Washer—312 I.D.
Lock nut-5/16

5 Link chain

Hex spacer
Bolt w/patch 5/16-18 x 3/4” 1g.

Tools / Materials Required for Assembly:
e 1/8” Allen wrench

e Alignment punch and hammer

e 5/16” wrench

e 3/8” wrench

e 1/2” wrench (thin)

e 1/2” wrench (standard)

e 1/2” socket

e 7/16” wrench

e 9/16” wrench

e 15 mm wrench

e 0” crescent wrench

e 242 Loctite (blue)

e Torque wrench (range: 15-19 ft.—Ibs)

Note: These instructions and illustrations show the
installation of the kit on cutting units with the end weights
mounted on the left end of the cutting unit (Right front, rear
and wing (RM 6700 only).

On left front, rear and wing (RM 6700 only) cutting units,
roller brush assemblies must be reversed to mount on
opposite end of cutting unit as follows (Fig. 1 & 2):

e Guard plate must be removed and mounted to
opposite side of pivot plate (Fig. 1).

Figure 1

1. Pivot plate 4. Cover mounting bolts,
2. Guard plate washers and flange nuts

3. Idler bearing assembly

Installation instructions

=l ==, Rl =B R, Rl RPrRRRIONRR, R, NP R ==

Parts catalog

© 2006 by The Toro Company
8111 Lyndale Avenue South
Bloomington, MN 55420-1196

e Idler bearing assembly must be removed and
mounted to opposite side of pivot plate (Fig. 1).

All Rights Reserved
Printed in the USA



e Cover mounting bolts, washers and flange nuts must

be removed and mounted to opposite side of pivot
plate (Fig. 1).

e Roller brush bracket assemblies must be removed
and mounted to opposite ends of brush shaft

(Fig. 2).

Figure 2

1. Roller shaft 2. Roller brush bracket
assemblies

1. Park the traction unit on a level surface and engage the

parking brake.

2. Ensure that the cutting units are disengaged. Turn the

engine off and remove the key. Remove all cutting units

from traction unit.

LTl Check cutting unit for desired height of cut

and attitude. Reset per Operator’s Manual, if required,
before installing Rear Roller Brush Kit.

3. Remove the (2) bolts securing the counter weight to the
left end of the cutting unit. Remove the counter weight

(Fig. 3).

Note: Retain O—ring for re—installation.

Figure 3
1. Counter weight 2. O-ring

4. Mount new main roller brush housing and previously
removed O-ring to reel bearing housing with (2)
M10-1.5 x 30mm flange bolts (15mm wrench) or
3/8-16 x 1-1/4” 1g ( 9/16 wrench) depending on serial
number (Fig. 4). Main roller brush housing to be
positioned so threaded hole is to the rear of cutting unit.

Note: Make sure O-ring is properly positioned.

Figure 4

1. Main roller brush housing 3. Threaded hole in housing
2. O-ring

5. Remove bolt (Fig. 5) securing reel frame to weight end
sideplate.

Figure 5

1. Weight end side plate 2. Reel frame

6. Mount the threaded spacer to reel frame and side plate
with a 3/8-16 x 1” 1g. flange bolt (9/16” wrench)

(Fig. 6).

Note: To ease assembly of spacer, loosen bolt securing rear
shield and rotate shield upward.




Note: To hold spacer when tightening, position a 1/2”
wrench on slot on spacer.

Figure 6

1. Threaded spacer 2. Slot (1/2” wrench)

Note: To ease access to rear roller, rotate cutting unit up
onto front roller and carrier frame.

7. On motor end of cutting unit, remove bolt and flange
nuts securing rear roller shaft to support rods. On
opposite end of roller, loosen bolt and flange nut
securing shaft to support rod. Slide roller to weight end;
and lock roller shaft to support rod with bolt (to keep
shaft from rotating) (Fig. 7).

Figure 7
3. 90 Degree fitting

1. Support rod
2. Straight fitting

11. Loosely assemble pivot plate assembly to roller housing
and threaded spacer with (2) 5/16-18 x 5/8” lg. flange
bolts (Fig. 8).

Figure 8

1. Pivot plate assembly 3. Guard plate
2. Flange bolts

8. Using a 5/16” wrench, remove straight grease fitting
from weight end of roller shaft (Fig. 7).

9. Using a 3/8” wrench, thread a 90 degree grease fitting
into end of roller shaft until approximately 1/8” thread
is exposed. Do not over tighten. Grease fitting to be
pointing down (Fig. 7).

10. Remove bolt and flange nut securing shaft to support
rod. Center roller between rear height of cut brackets.

12. Loosen guard plate bolt for adjustment later (Fig. 8).

13. Grease roller with No. 2 General Purpose Lithium Base
Grease. Re—adjust 90 degree grease fitting if there is not
enough clearance for grease gun between roller support
rod and pivot plate.

14. Loosen (2) bolts securing each roller brush bearing
housing to brush brackets (1/2 wrench) (Fig. 9).

Figure 9
1. Roller brush bearing 4. Locking collar
housing w/setscrew
2. Brush bracket 5. Square key
3. Bolts (2)

15. Using a 1/8” Allen wrench, loosen set screws securing
collars to each end of roller brush shaft. Remove tape
holding square key on shaft (Fig. 9).

16. Thread a 5/16” flange nut onto (2) 5/16-18 x 1” Ig.
bolts as shown in figure 10.



17. Position roller brush assembly onto support rods,
aligning mounting holes and inserting key way end of
roller brush shaft through opening in guard plate and
pivot plate (Fig. 10).

18. First, secure roller by threading the (2) 5/16-18 x 17 1g.
bolts thru roller brush brackets and into support rods.
Do not tighten flange nuts at this time. Insure roller is
centered between support rods (Fig. 10).

Figure 10

3. Roller brush assembly
4. Support rod

1. Bolt
2. Flange nut

19. Second, tighten flange nuts locking roller brush
brackets to support rods. Insure brackets are parallel
with side plates (Fig. 10).

Note: Use a 6” crescent wrench to hold roller brush bracket
while tightening down flange nut with a thin 1/2” wrench.

20. Press excluded seal onto roller brush shaft until it is
aligned with the outer edges of slots (Fig. 11). Seal to
be positioned with lip toward end of shaft. Apply a film
of grease onto lip of seal.

Figure 11
2. Slots

1. Excluded seal

21. Insert square key into key way on roller brush shaft
(Fig. 12).

22. Slide pulley onto key and end of roller brush shaft
(Fig. 12).

23. Apply 242-Loctite (blue) to threads of 5/16-18 x 5/8”
lg. flange bolt. Secure pulley to shaft with bolt and
torque to 15 to 19 ft.—Ibs. (1/2” wrench) (Fig. 12).

Note: Hold roller shaft with a 7/16” wrench to tighten
pulley bolt.

Figure 12
1. Roller shaft 4. Pulley
2. Square key 5. Flange bolt

3. Slotin shaft (7/16”
wrench)

24. Move roller brush assembly so that all three pulleys are
in a straight line.

25. Move excluder seal so it is just touching guard plate.
Clearance between seal and guard plate not to exceed
.030”.

Note: Belt may fail prematurely if pulleys are not properly
aligned.

26. Adjust roller bearing housings until there is contact to
0.010” clearance between roller brush and rear roller.
Tighten bolts securing roller bearing housings to brush
brackets.

Note: Roller brush should be parallel to rear roller and
brush brackets should be parallel to side plates.

27. Rotate the bearing locking collar in the direction of the
rotation of the brush, by hand until the collar is tight on
the roller brush shaft (Fig. 13).




Note: Proper installation of guard plate and excluder seal
will help prevent debris and water from enter pulley area
and preventing premature wear of components.

33. Insert a washer onto each cover mounting bolt (Fig. 15).

34. Slide belt cover onto mounting bolts and secure with (2)
washers and lock nuts (Fig. 15). Do not overtighten
nuts as damage to cover may occur.

Figure 13

1. Locking collar (blind hole) 3. Punch
2. Direction of brush rotation

28. Tighten the collar further by placing a punch in the
blind hole of the collar and striking it sharply in the
direction of the rotation of the brush (Fig. 13).
Retighten the collar set screw to secure the adjustment
(1/8” Allen wrench).

29. Install belt over pulleys (Fig. 14).

30. Using about 5 1bs of force, push down on rear end of
pivot plate to initially set belt tension. Tighten 5/16”
flange bolts securing pivot plate to main bearing Figure 15
housing and threaded spacer (1/2” wrench) (Fig. 14). 1. Cover 3. Washers

2. Locknuts

35. Lower and secure rear shield, if raised.

36. Lubricate grease fittings on roller brush bearing
housings and remainder of cutting unit with No. 2
General Purpose Lithium Base Grease (Fig. 16).

Figure 14

1. Pivot plate 4. Press & measure belt

deflection here (.25
5. Guard plate

2. Flange bolts

3. Press down here to
tension belt

31. Check belt tension. Correct belt tension should have
approximately 0.25” deflection at the center of the belt
with 2 Ibs of force applied (Fig. 14).

32. Adjust guard plate so that it covers main pivot plate Figure 16

hole and does not contact rear roller brush shaft
(Fig. 14). Tighten bolt and flange nut securing guard
plate.




On all Cutting units

To prevent damage to the brush covers, make sure the lynch

pin (Fig. 17) is installed in the lift arm steering plates.
RMS5500 Front Center Cutting unit Only

1. Remove chain and install new 5 link chain as shown in

figure 17.

Note: The new 5 link chain will prevent roller brush /
traction unit frame contact.

G
J S
O
A 2
Y
Figure 17
1. 5link chain 2. Lynch pin

RM6500/6700 Front Right Cutting unit Only

1. Remove nut and right bumper from lift arm steering
plate (Fig. 18).

Figure 18
2. Nut

1. Right bumper

2. Mount hex spacer to lift arm steering plate with a 5/16

bolt w/lock patch, positioning as shown in figure 19.

1.

Figure 19
2. Bolt w/lock patch

Hex spacer

Note: The hex spacer and bolt will prevent the right front
roller brush cover from contacting the front center cutting
unit motor.

Note: Hex spacer and bolt are not required if the lynch pin
is installed in the lift arm steering plate (Fig. 17).

Maintenance

1.

Clean under belt cover and check belt tension every 50
hours.

Grease fittings weekly or after every washing.

When replacing roller brush, torque J bolts to 20 to
25 in—1bs.

When making minor changes to height of cut (less than
1/8”), only adjust front roller, if possible.

If paralleling bedknife to reel is required, when rear
roller brush is installed, use a crows foot wrench for
adjusting the side bed bar bolt, which is located behind
the roller brush pivot plate

m Backlapping at the incorrect reel speed may
loosen and strip the drive pulley threads. Refer to the
Cutting Unit Operator’s Manual for backlapping procedure.

m When performing cutting unit maintenance,
rotate cutting unit up onto front roller and carrier frame to

prevent damage to rear roller brush.

6.

Roller brush, idler bearing, and belt are considered
consumable items.










<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for high quality pre-press printing. The PDF documents can be opened with Acrobat and Reader 5.0 and later. These settings require font embedding.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308030d730ea30d730ec30b9537052377528306e00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /FRA <>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


